19860 PARTS LIST
VUOLANT AIR INTAKE SYSTEMS 1 | FILTER BOX 2 | 174" LOCK WASHERS
PART NO. 19860 1 | FILTER BOX RAM AIR LID 2 | 174" WASHERS
szl_lb_l_lbn_lH_H_Z HZWn_l_NCOAlH_H_ZW 1 VOLANT AIR DUCT 1 1/4’-20 X 1 1/2" TRUSS HEAD SCREW
1 | RAM FILTER w/cLAMP 3 | 1/4°-20 X 1 TRUSS HEAD SCREWS
WWW.\VOLANTPERFORMANCE.COM BT T PR
TECH SUPPORT: (909> 4/6-/225 2 | #064 CLAMPS 4 | 1/4" RUBBER WASHERS
2 | 17420 BOLTS 1 | 1/2* RUBBER GROMMET
4" X 3"
HUMP HOSE
REINSTALL STOCK
MASS FLOW SENSOR STOCK
S AIR FILTER
SENSOR
064 TOP VIEW SIDE VIEW
O STAINLESS STEEL ¢ ¢
#064 N\ 1/2* RUBBER GROMMET > 1/4°-20 X 1 1/2° TRUSS HEAD SCREW (@ 4 MM SCREWS
CLAMP (3> 1/4°-20 X 1° TRUSS HEAD SCREWS
(4> 1/4* RUBBER WASHERS MASS FLOW SENSOR
VOLANT FILTER BOX RAM AIR LID
AIR DUCT M M
= = (e} o ——
@ 1/4*-20 BOLTS il il & _._.HHHHH||\H\_H__._)_._ r—
(@ 1/4* LOCK WASHERS | ———— |
(@ 1/4* WASHERS [e——r— |
e [
e
lh——mm = 1 _
e ———
RAM FILTER IFZZZZ=—--- 4 _
||||||||| 3 _ VOLANT
N (O W/CLAMP _.mHHHHHmmnn._ L AIR DUCT
4 n
VOLANT
FILTER BOX
FILTER BOX
RAM AIR LID ALIGNS OVER
THE DRIVERS
FRONT CORE
SUPPORT

POINTS TOWARDS
FRONT GRILL




